wn  buoq

Seminar on

ANAEROBIC WASTE TREATMENT
AND |
SANITATION TECHNOLOGIES

Bangkok, Pattaya
1 -3 September 1988

LTHIAKY
OTNATIONAL STFERENCE CENTRE

PO i Y ATER SUPPLY AT
L 000N (RG)

~ (Qrganized by -

Division of
ENVIRONMENTAL ENGINEERING

ASTAN INSTTTIUTE OF TECHNOLOGY

G.P.0. Box 2754
- Bangkok 10501
THAILAND

éc/o';@&&.é@ ]



et 2t e g, o

K W -
FE T I
- ¥

@

BACKGROUND

.Seminars of the Division of Environmental Enginéering of the

Asian Insgstitute of Technology offer professionals and all
interested persons in the field of Environmental Engineering
the possibility of exchange of thoughts and experience. The
objective of this seminar is more the discussion of principle
aspects of various technologies such as applicability,
[...]
: Schnellfaulung zur Behandlung stark verschmutzter Abwésser.

Vom Wasser, Bd. 17, S. 38 (1949)

: Anaerobe Abwasserreinigung.

Wiener Mitteilungen, Wasser-Abwasser-Gewdsser, Band 62 (1986)

Mikrobiologische und éhemiSChe Grundlagen der anaeroben Abwasser-

: reinigung,

Wiener Mitteilungen Wasser-Abwasser-Gewdsser, Band 73, Wien 1988

: Untersuchungen zum anaeroben Abbau polymerer Kohlenhydrate zur Op-

timierung der Versduerungsstufe bei anaeroben Abwasserreinigungs-
verfahren,

Verdffentlichungen des Institutes fiir Siedlungswasserwirtschaft
der Universitit Hannover, Heft 54, Eicenverlag Hannover, 1982

Erfahrungen und neuere Einsatzmoglichkeiten mit der Up-flow-Technik
HIT 1985, Universitdt Hannover 1985

: Anaerobic Biological Treatment of Food Industry Waste Waters.

Wat. Pollution Control, S. 273-289 (1981)

: Grundlagen mikrobiologischer Energieumwandlung.

Korrespondenz Abwasser 29, Heft 6, Seite 382-384 (1982)

: Biologische Grundlacen der aeroben und anaeroben Behandlung von

Industrieabwasser.
Wiener Mitteilungen, Wasser-Abwasser-Gewdsser, Band 65, A 1-13
(1986)

Attached Versus Suspendet Growth Anaerobic Reactors:

: Response to Toxic Substances.

Wat. Sci..Techn., Vol. 15, 819, S. 261-289 (1983)

: Organisatorische Fragen der Abwasserwirtschaft.
Kommunalwirtschaft 1960, Seite 341



15.

16.

17.

18.

19.

20.

21.

22,

. Saake, M.,

Sahm, H.

Seyfried,
C.F.

“Seyfried,

C.F.;
Saake, M.

Seyfried,
C.F.

Seyfried,C.F.;
Saake, M.

Seyfried,C.F.:

Sierp, F.

Wandrey, C.;
Aivasidis, A.:

: Abscheidung und Riickhalt der Biomasse beim anaeroben Belebungsver-

fahren und in Festbett-Reaktoren,
Veroffentlichungen des Instituts fiir Siedlungswasserwirtschaft und
Abfalltechnik der Universitit Hannover, Heft 68 (1986)

: Biologie der Methan-Bildung

Chem.-Ing.-Techn. 53, Nr. 11, Seite 854-863 (1981)

Vdrbehand]ung organisch belasteter Gewerbe- und Industrieabwasser.

: Berichte der Abwassertechnischen Vereinigung e.V. (ATV),

St. Augustin 1982, Seite 271-291

Verfahrenstechnik der anaeroben Abwasserreinigung.
Vortrag Nr. 2, 3. Hannoversche Industrieabwasser-Tagung,

: Oktober 1985, Institut fiir Siedlungswasserwirtschaft und Abfall-

technik, Universitdt Hannover

Die biologische Behandlung¢ schwieriger Industrieabwdsser -

: Beispiele aus Forschung und Praxis.

Korrespondenz Abwasser (32), Nr. 11/1985, Seite 932-939

Technik der anaeroben Behandlung von Industrieabwasser.

: Wiener Mitteilungen, Wasser-Abwasser-Gewdsser, Band 65, C 1-74,

1986

Der Festbettreaktor.
Wiener Mitteilungen, Wasser-Abwasser-Gewdsser, Band 73, Wien 1988

: Gewerbliche und industrielle Abwdsser.
Springer Verlag, Berlin, Heidelberg, Mew York, 2. Auflage 1959

und 3. Auflage 1967

Zur Reaktionstechnik der anaeroben Fermentation.
Chem. Ing. Techn. 55 (1983), N . 7, Seite 516-524



APPENDIX



JONVLISENS JINVIY(Q 40 NOILISO4WOI3(J J190¥3aVYNY ‘1'914

asoyd asoyd - asouyd
21uabouoyjsw o1uabo}82D - JaY1pIoD N - SISAJ0IPAY
———-
! ¢00 |
Z |
r . \ “......m...“ r—==-1
l 7 1 r - I I I |
| 200} o owmna |1 2z ! IRV AT
v - uDyjauw I muﬂmuc_ DlI91oDq | sPAuapID | J3141pIoD ! : I
I' Ho | l l - 212603390 J | ‘sjoyooio | . | PaAjossip )
— — rl-lIL K — .‘mU_UU _ — —
L Jd 1 ] 2wupbuo “ | I
_ H _
L pup
N \ . u_m\:.o._gc
1"'I|J
-'llllll-l.lll" |— — Amc_muo._a .m«n: —
i {918 sa3jojnsomy)} ‘sapjins 'saypyns) | ’ I 's8}0JpAy0QIDI)| |
_Iml_.l:ml.._ [ S8pIX0 Jnyins I | S8ibdsgns
| |ux:o i (s331021nynsep ) | 2wunbioun | | P8Al0Ssipun
| N_u I D118}0D(Q T U SRR | T
| W I | mc_usvm._lm“ozam ] (212 spipoowiwpoly) ‘sutajosdoiyy) |
| IR | I spunodwo> Jnjns |

] 21unbuo |

| N |

-Al -




b e e v o a——

|

|

|

|

|

|

- , >
k S

S
H = '[;'S_S:_S" " Hmax [a-1]
U = growth rate
Mmax = mdximﬁm growth rate
S = substrate concentration
ke = Monod - saturation constant

FIG., 2: . RELATIONSHIP BETWEEN THE GROWTH RATE AND THE SUBSTRATE
CONCENTRATION (MoNOD)

- A2 -



agerobic microorganisms

20 min
~2h
1-5h
5 -10h
2L L8 72 96 120 {h}
— ;_ } } ﬁl time
1 2 3 L - 5 (d)

escherichia coli

oerobic activated
sludge

sotl bacteria

nitrosomonas
nitrobacter

facultative and obligate anaerobic microorganisms

. aciditier bacteria

1 -2th

12-36h

acetogenic bacteria

9-12h

12-18h

60 -120h

methanogenic bacteria

6-18h
18 -L8h

L8-72h

3-5d
8 72 120 |h}
! i } -4 } time
1 2 3 L 5 [hl

substrate

carbohydrates

proteins

methonol and acetic acid

lactic acid
butyric acid

propionic acid

mixed cultures with -Hz and
C02 ‘as substrate

pure cultures with H2 and
C02 as substrate

mixed cultures for the
dissimiiation of acetic acid

pure cultures tor the
dissimitation of acetic acid

COMPARISON OF GENERATION TIMES OF AEROBIC AND

ANAEROBIC MICROORGANISMS (REFERENCE VALUES, WHICH
ARE STRONGLY INFLUENCED FROM THE ENVIRONMENTAL

CONDITIONS, DIVERSE AUTORS)

- A3 -



C_ acids

img/t)
15.000 —F
(] p
~10.000 4 < / ﬂ
NN
< < e
s.ooo-*uf?/’ér‘é’/ / /J ’L/A /%ﬁg‘t?cdgcsid
0
3.0 32 3.4 3,6 38 lQO 4,2 4,4 4,6 pH value
C, acids
- {mg/t}
15.000 7\
/// N latic acid |
10.000 - / // .
//‘7//‘ /7:’ \\"ﬁ org. acids
5.000 <Y 234y N })y,
)
R S NSNS Do %
2

3.0 3 3.4 36 3.8 4,0 4,2 L4 'L,,6 PH value

FIG. 4: ACID SPECTRUM IN THE ACID-D}GESTER-STEP (FIXED-FILM
REACTOR) AT DIFFERENT PH VALUES (WHEAT STARCH WASTE

WATER)

-A4 -



kind of waste water

loading rahge SLR gps. coo

sugar production

4 A A A A A A A A 4

R IC IO IR X RO ORA O A XA
TOITRITONTITOINS IR 22T

%
x4

distillery waste water
and similar waste waters

waste waters with molasses| i a A A A}
as ‘raw material”’

: £a AA A AA ) §
dairy waste water
i '
vegetables and potatoes [ Z 2 aaa Al A 3
processing industries

starch production

pectin production

e s
.

X XXX XXX
B> P PO

brewery waste water

pharmaceutic industries Iy A A A

and similar waste waters

cellulose and paper el
production and similar oo i
waste waters [ ERRRRRRRRREK
thermic sludge treatment A A A A
and municipal sludge
J (5
T T T T T T | T T
0 0,2 0.4 ‘0,6 0.8 1.0 1,2 1.4 1,6

org. sludge loading range

. investigations in laboratory and semiindustrial size [4 4] SLR gps cop Lka/kg - d]

operating results of industrial plants 33

-’

FIG. 5: COMPARISON OF BIBLIOGRAPHICAL REFERENCES OF ORGANIC SLUDGE
LOADING RAHIOS IN SEMIINDUSTRIAL AND INDUSTRIAL ANAEROBIC
PLANTS, DIFFERENTIATED BY THE KIND OF WASTE WATER

(INCLUDING ONLY VALUES BY FULLY CLARIFICATION)

-AS5 -



raw

~<¢ o
digester gas x| .
) i » 53
[ ’E A Ead IR
gl c o cl @
c .Q = O .
5 g 3 5 y  5©
c c €l o
(59 . a—
S r h 4 © —\C‘ ! T 5 & 8 B ..‘C_-_
c olg| L @ x o} S o g
al=l & <9 S oltt W
sewage e F-Nl“ﬂi r= effluent
A =~
D W P >
-
< : excess-
| I o <D :
l _
b e o e e _l studge
biomass-recycle )
biomass-recycle
acid - digester methan - digester

possibly : equalizing tank
desulphurication

FIG. 6: PROCESS SCHEME OF THE TWO STEP ANAEROBIC ACTIVATED SLUDGE PROCESS



without acidification

anaerobic process engineering

- with acidification

without enrichment of biomass

with enrichment of biomass

separation and growing up aggregation
recycling — on firm carrier . { pellets,
- internal material granulars)
— external -~ on mqvoble carrief
material

FIG. 7: DIVISION

OF THE ANAEROBIC PROCESS ENGINEERING (ATV-FA 7.5)



. Effluent

>

Gas
4
|
r-1
N
3]
o
*
@
' |
nfluent f
L-—J

a) wash-out reactor

Recycle

Recycle

influent I

Gas
4
|
- v Efflu;nt

L IR R IR J
IO
. a e

] Return sludge

| I

b) anaerobic activated
sludge process

- Gas

Effluent

Infiuent I

c) sludge banket reactor

Effluent

—

r
|
|
{
I

Influent l

(R ._r Return sludge

d) fixed - film reactor

Gas
1 TRR ~
Effluent SR RRLRKKY
= Y e =
' [N
g O [T T I ET
SRR S
: G | :
[§)
2d
@x
Influent l f Ret q
——
eturn sludge ]

— e e o

e} fixed - film reactor,
partial filled

FIG. 8: PROCESS-DIAGRAM OF DIFFERENT TYPES OF REACTORS

—ry.

Eftluent

f) fluidised bed reactor



Digester
(Fixed Bed)
Equalizing Acidification ﬁ Activated Sludge Final
Tank . Intermediate System Clarifer
, Clarifier
Influent : -
. - ' 3 ~— _
T 1 2 Effluent

M 759 l
(3 ; J
100m3 120 m3 IT_J '30m3 M

eftir] Y |

S

i i Ren_:rnSlu-d%e__-__L' J : ) Sludee .

Excess Siudge

FIG. 9: PROCESS-SCHEME OF THE ANAEROBIC-AEROBIC SYSTEM OF A MOLASSES DISTILLERY



=0T V-

first condenser water

BODImg/!] # average values:
30000 : Co.cop = 20000 mg /1
Q=70m3/d
‘BR.COD= 12.7kg/(m3. d)
N =7725%

at Ce,COD =4500 mg/i

20000 ¥
’ / e inf luent
» ,\/\ fixed-film methan-reactor
== effluent
intermediate clarifier

100060

/ \ad N o —‘\\

T g \

L)
Sy
-~
-
-

10. 20. 30. 10. 20. 30. 10. 20.

+— october ‘ 1l november -—-I‘—december 1987

FIG, 10: OPERATING RESULTS OF THE FIXED FILM ANAEROBIC DIGESTER OF THE
MOLASSES DISTILLERY



- 1T V-

Biogas
Buffer to the Factory
and

-

Acidification

intermediate
y Clarifier
l 360m 3

[

Biotilter

Trickling Filter
300m3

Lagoons

LT

4
!
2
-
3

P

— R

Etfluent to the
O Municipal Sewage

l Treatment Plant

Digester 2270m3
Fixed Bed 900m3

FIG., 11:

Final Claritier

PROCESS SCHEME OF THE ANAEROBIC~AEROBIC SYSTEM OF A WHEAT-STARCH FACTORY



coD [mg/1]

35000

30000

25000

20000

4000

2000

.

!

l

Influent = Effluent of the Factory

A .

V

N

\

rEffluent of the Anaerobic Clarifier
S— oy
\__,_‘/\/J N
Septémber 87 October 87 November 87 December 87

FIG, 12: OPERATING RESULTS OF THE ANAEROBIC PLANT OF THE
WHEAT-STARCH FACTORY '

~ A 12 -




- t¢T V -

process and
blanching water

—— e |

37 -L2°C

desulphuration

[——_’ gas utilization

FIG, 13;

lyel
acid

lamellar

methan-
reactor

v| seperator

methan-
reactor

lamellar
] seperator

anti - foam ¥ [+
foament|— (30820,
agent Y
entrance / coag.
buffertank aid
100m3
normal filling
40 m3 r acid-
. digester
37y L2 > | 1000 m?
waste water
entrance / vollume
buffertank Ha
100 m?3 y
normal filling
40 m3
nutrient lye /
salt acid

conditioning

b

of sludge

—— disposal

37-42°

25°

effluent

v

PROCESS SCHEME OF AN ANAEROBIC PLANT OF A POTATO-STARCH FACTORY (KWU)



- 9TV -

charge [ kg/d)(effluent of the anaerobic plant)

o AN
FAYAIS
N .\ * COD \‘{.’Z

1
10 000 \ N .
/+ // K \| <
AL A4
~4
' \/ * \ \ H \
+ RO / _j + BOD5
5000 -3 l . \ e
V l,. \
N :
+—+
I probmbmdobas ,A—‘~A-A~L~A_A~‘/‘~‘A>\‘,A-A NH;, -N "A-T.A
O trrrrT T T T T T T 7117 T T T T T T T T
1. 10. 20. 30. december 1987
sund. sund. sund. sund.

UPERATING RESULTS (EFFLUENT CHARGE) OF THE ANAEROBIC PLANT

FIG, 14;:
OF AN POTATO-STARCH FACTORY (KWK)



- 6T V-

buffer lagoon /
200 000 m 3
Y 4 polishing pond effluent
6000 m3
-
“ ' 4
Dortmund
' tanks
influent | ,
starch sewage ) R ¥ Y final
(\ . > ——“——ﬁﬁ clarifier
. - |
influent 14
domestic bumping l
sewage ond I -
g LY ]
v sludge
: ! I tanks

aeration tanks ‘/\‘

FIG. 15: WASTE WATER TREATMENT PLANT FOR THE COMBINED TREATMENT OF DOMESTIC
SEVIAGE AND ANAEROBIC PRETREATED SEWAGE FROM A PQTATO STARCH FACTORY



- 9T V -

l-—-— DENITRIFICATION

i ANAEROBIC PRETREATMENT ‘_—j

.

120m3 som3  Primary Clarifier Digester

3500m3

]—-—’

-———————
—T 8iogas to the Factory

|

|

|

I

}

|

Clarifier

ol .

Intermediate

influent Excess Sludge- |
| L. . Retn Siuage
AEROBIC POSTTREATMENT INCLUDING NITRIFICATION AND DENITRIFICATION
Pumps Activated Sludge System Finat Claritier
4 Aeration Tank 1100 m3
[—l [ad
v — — L _:_?
! .
L . Recycle for Denitrifikation L _-l ,
L RewnsShae ]

Effluent to the
Baltic Sea

Fig. 16: Flow-diagram of the anaerobic-aerobic treatment plant of a pectin factory



- (T V¥V ~

percentage of samgles below,'[’/a]

100 - |
T Y N N W e
NN g\\\§\ ‘\ \ww
80 ﬁ§§§é§§§§§é§§§§§§§§§§§§§§:\§
N e
60 4 §:\\\\CQD e{emi‘natec‘j \\w\\\\\}'
. "\\ 3 \\§ \\s\\s Q o \\\
. N N \.\\ \
0 §\§ \L\Lmsx\\» 11500_|13000
0 2000 000 6000 6000 10000 12000 14000 16000 18000 20000 22000
COD (mgitl
Fig. 17: Combined procentual curve of distribution frequencies

for COD concentrations in pectin wastewater for
influent and effluent of the anaerobic activated

sludge tank (mixed samples).



sign dimension acidic methane
bacterias bacterias
maximal growth rate Mrnax 1/d 2-7 0,1-0,4
generation time d 0,15-0,5 2,5-10
biomass produce Ymax kg oDS/kg COD 0,12-0,30 0,02-0,15
Monod-saturation 200-1000 50-200
constant S mg COD/L
maximale sludge 8405 kg COD/kg aDS-d ~12-13 ~9-10

loading rate .
(refer to the active
dry solids)

TAB. 1:
BACTERIAS

GROWTH RATES AND OTHER CHARACTERISTIC VALUES OF ACIDIC AND METHANE

tracer elements dimension | nec. concentration/
' bibliographical values
~calcium ug Ca/l 10 - 40
magnesium. ug Mg/1 10 - 20
iron ug Fe/1 ?
potassium ug K/1 ?
' copper pg Cu/1 ?
cobalt pg Co/1 - 3-60
zinc "Hg Zn/1 ?
nickel ug Ni/i 6
selenium pg Se/1
manganese ug Mn/1 >5
mo Tybdenum ug Mo/1 ?
chromium ug Lr/1 5

TAB. 2: NECESSARY TRACER ELEMENTS IN THE
ANAEROBIC METABOLISM

- A 18 -




- 6T V -

reactor designation

method of intermixing

retention time behaviour
of the fluid

completely
stirred tank
reactor (CSTR)

mechanical, hydraulic
gas circulation

é-function approached

sludge blanket
reactor
f. e. UASB-reactor

hydraulic
gas intermixing

e-function approached

fixed-film
reactor

hydraulic
upward and dqwnward
directed flow through

e-function approached .

expanded bed hydraulic e-funkction approached
reactor
fluidized bed hydraulic e-function approached

reactor

*) expanded bed reactors and fluidized bed reactors- can be combined under
the genericterm “flow bed reactor"

TAB. 3: CHARACTERISATION OF ANAEROBIC REACTORS (ATV-FA 7.5)




-0V -

process engineering

biomass concentration

biomass enrichment/

growing up of biomass

positions -separation
completely stirred low differences without suspended growth
tank (CSTR)
wash-out-reactor low differences without suspended growth

anaerobic activated

minium of gradient

external separation

suspended growth

sludge process desired and recycling

sludge blanket distinct internal separation suspended growth .

reactor concentration and recycling, mainly "autoimmobilisation”
gradient aggregation, aggregated sludge

the separation of
aggregated sludge is
integrated too

(pellets, granulars)

fixed film reactor

very differing

growing up on firm
carrier material

suspended growth secondary
in an ideal case,

natural growth on different
materials

expanded bed
reactor

and

fluidized bed
reactor

secondary

growing on

versatile carrier
material, separation
and recycling internal
or external

suspended growth secondary,
mainly surface fixed growth

TAB. 4: DESCRIPTION OF ANAEROBIC PROCESS ENGINEERING (ATV-FA 7.5)




Pilot-
Anaerobic stage Dim. Experiments layout data : Results
' min ) max Okt. 1987
Q m/d | - 195 | 260 | 325 240
po,COD 9/1 - 45 45 45 37,5
Co,BOD a/1 - 30 30 30 - 23,3
Bd,COD ka/d - 8775 {11700 14625 9000
’ Bd,BOD kg/d - 5850 7800 9750 5586
® B, CoD kg/m?-d 5- 7 3,9 5,2 6,4 4,0
BR,BOD kg/m?-d - 2,6 3,4 4,3 2,5
oD % 95-88 90 85 80 97
BOD % 96-90 95 90 85 98
Ce,COD mg/ 1 - 4500 6750 9000 1000
Ce,BOD mg/1 - | 1500 3000 4500' 480

Aerobic stage

B4, oD kg/d - 293 780 | 1463 115
By, 80D kg/m?*d 2,5-4,0 1,0 2,6 4,9 0,4
. Co ,COD mg/ 1 1500-3000 - - - 900
Ce, BOD mg/1 800-1500 - - - 235
Ntot.COD % - g - - 98
TNtot,BOD % - _ - - 99

TAB. 5: COMPARISON OF PILOT EXPERIMENTS, LAYOUT DATA AND
OPERATION RESULTS OF A WHEAT STARCH FACTORY

-A21 -



Influent effiuent alter settiing tank -
CCOU'mlx. .(mg/l) 11.860 3.075
30[3571':0[) ratlo (-} 0,63 o,14d - 0,89
Corganlc acids {ma/l) 350 strong [luctuations
(€H,CO0H)
settable sollds ~ (mgl) 0-300 0.65
Mterable soilds {g/T} 1,21 0,26
coloration of the
membrane flitrate (mg/!) 7.500 2.600
(Hazen-coloration,
0,45 pm)
Corg.N {mg/T) 124 128
Cal N {mg/T] 66 without ammoni-| with ammonl-
4 fication: flcatlon:
130 704
CNO}_N {ma/1) T.O77 0 - 10
CPhosphDrus tmg/l] A S

Tab. 6: Arithmetic mean values for pectin wastewater

before and after anaerobic treatment

(January

1983 to June

- A 22 -

1984)




-gc V-

coo B0OD NH4-N NO, -N
Influent ;. Flow 30 m3/h 13.500 - 30 1.000
Yo lume Area Detention
Denitrification Time
Reactor [ 120 m? 4 h
Reactor 11 80 m? h
Separator 165 m? 64 m? 5,5 h §.500 - 80 20
Anaerobic stage
Reactor 3.500 m? 117 h
Clarifier 480 m® 175 m? 16 h 1.500 350 230 1
Aerobic stage
Denitrification 1.100 m* 37 h
Aeratet 1.100 m? 37 h
3
Tanks 1.100 m 37 h